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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 tg595 POWERLINE TG595

2 1 422952 REMSKIVE BELT PULLEY

3 1 90100693 LASEM@TRIK 8.8 M10 LOCKING NUT M10

4 1 422954 BOLT 3/8-24X1.0 BOLT 3/8-24X1.0

5 4 422955 STALBOLT 3/8-16X1.0 STEEL BOLT 3/8-16X1.0
6 1 430136 COVER FOR MOTOR







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 422956 STYRRYR @VRE UPPER HANDLE

2 1 422957 BJJLE FOR STOP LEVER, STOP

3 1 422958 STYRR@R NEDRE LOWER HANDLE

4 4 422959 KLODS PIVOT, HANDLE

5 2 422960 FIEDERSKIVE WASHER, SPRING

6 2 422961 SKIVE WASHER

7 4 422962 SKRUE 5/16-18X62 SCREW, 5/16-18X.62 HHWA

TAP

8 3 422963 STRIPS TIE, CABLE

9 1 422964 HOLDER GUIDE, ROPE

10 2 422965 HANDHJUL KNOB, HANDLE

11 1 422966 GASREGULERING MED CONTROL, THROTTLE
KABEL

12 1 422967 TILKOBLINGSARM MED CABLE, CONTROL LATCHING
KABEL

13 1 422968 HANDTAG TUBING, FOAM

14 2 422969 BRADDEBOLT M8X85 BOLT, CARRIAGE M8X85

15 2 422970 LASEM@TRIK M6 M6 NUT, NYLON LOCK M6

16 2 422971 SKRUE M6X50 SCREW, PHPN M6X50

17 1 422972 MJTRIK M1/4-20 NUT, 1/4-20







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 422973 CHASSIS CHASSIS

2 1 422974 BESLAG BRACKET

3 4 422975 SKRUE 3/8-16X2,5 SCREW 3/8-16X2,5
4,1 1 422977 BESLAG BRACKET

4,2 1 422978 REMHJUL BELT WHEEL

4,3 1 422979 REMHJUL BELT WHEEL

4,4 2 422980 B@S BUSHING

4,5 2 90100693 LASEM@TRIK 8.8 M10 FZ LOCKING NUT M10 FZ
4,6 1 425965 REM 9.5X1160 BELT 9.5X1160

5 1 422982 BOLT HHSH BOLT HHSH

6 1 422983 FIJEDER SPRING

7 1 90100693 LASEM@TRIK 8.8 M10 FZ LOCKING NUT M10 FZ
8 2 422984 SKRUE 10-16X1.25 SCREW 10-16X1.25

9 1 422985 BRADDEBOLT M6X283 CARRIAGE BOLT M6X283
10 1 90100691 LASEM@TRIK 8.8 M6 LOCKING NUT M6

11 1 422986 BAGPLADE PLATE

12 1 422987 SKARM GUARD

13 1 422988 KLIPPERSKJOLD CUTTING DECK

13,1 1 422989 SKJOLD SHIELD

13,2 1 422990 KNIV BLADE

13,3 2 422991 NITTE RIVET

14 4 422992 SKRUE ST4,8X12 SCREW ST4,8X12

15 4 422993 SKRUE ST10-16X1.75 SCREW ST10-16X1.75










POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 422994 MJTRIK M10X1,25 NUT, M10X1.25

2 1 422995 SKIVE 10 WASHER, FLAT ?10

3 1 422996 REMHJUL PULLEY, CUTTING HEAD
4 1 422997 B@S SPACER

5 1 422998 HOLDER @VRE WRAP WEED, UPPER BLK
6 3 422993 SKRUE ST10-16X1.75 SCREW, #10-16X.75

7 1 422999 AKSEL SHAFT, CUTTING HEAD

8 1 423000 TRIMMERHOVED KOMPLET CUTTER HEAD & WRAP ASS'Y
8,1 1 423001 TRIMMERHOVED DEL CUTTER HEAD

8,2 1 423002 HOLDER NEDRE WRAP WEED, LOWER BLK
8,3 4 423003 NITTE RIVET

9 2 423004 SKRUE M6X12 SCREW, M6X12

10 1 423005 UNBRAKONYGLE 3MM WRENCH, T-HANDLE

11 1 423006 H@JIDESKAL MED GEVIND GUIDE, HEIGHT

12 1 423007 TRIMMERSN@RE ENKELT LINE, TRIMMER

12 1 423008 TRIMMERSN@RE SAT LINE ROLL (30M)

13 1 423009 HUS KOMPLET JACKSHAFT HOUSING ASS'Y
131 1 423010 LEJE 99502 BEARING, 99502

13,2 1 423011 HUS DEL HOUSING, JACKSHAFT
13,3 1 423012 SKIVE SPACER

13,4 1 423013 LEJE 6203-2DLRS-5/8 BEARING, 6203-2DLRS-5/8







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 423014 FIEDERSKIVE WASHER, SPRING

2 1 423015 LEJE SPACER

3 2 423016 BOLT M8X16 BOLT, HEX HEAD M8X16
4 1 423017 HJULAKSEL AXLE & BRACKET

5 1 423018 HJUL WHEEL & TIRE

6 2 423019 HJUL LEJE BEARING

7 1 422981 LASEM@TRIK M10 LOCK NUT, M10

8 2 423020 MJTRIK M8 NUT, M8
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